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Test Report

JAS
;,tt ,La:-xt iut.:,

Accreditation Unit

Test-004

Department/Center : Testing Laboratories

Division : Mechanical labs

Laboratory: M"r"llog"uphy 
ari"n,

Address

Our Reference No.: (170103) 145/55/tXl f,l \

Dare: 2- I 1i.L,/2018
Your Reference No.: None

Date 10/12/2018

Sample Designation No. : 17 /0lllgl3l447
Lab Report No. : 1826

Type ofsample : Black Steel pipe Section ofStages

Samples brought by : your representative

Date ofReceipt : I l /12/Z0lg
Date ofend ofTest : 16/12/201g
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:0r !l a,- :tL{
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oAil'eiuj
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* "iJl lJ.6 . -il,

Test report is
only valid
with
division-
stamp and
srgnature

Test report
shall not lle
reproduced
other tl'lan
!n r'ull,
except with
the written
approval of
the issuing
pafty

The test
results relate
only to the
items tested

Any erasure
or attrit;on
in the report
will invalid it

/t^o u"uo: Eng. Abdu ah

}<
.lt Page ( I )of ( t0

;.rir ttrlt;t*r!t6-ga +q1t 1 otrrA.l olLi +c1i14rrtv,l-iiLA
Tel +962 6 5344701 Fax: +9626 5344806 PO Box 'i438 /rmman 11941 Jotda^

1797

Type ofTest : Tensile Test
According to: EN 128 -2 : 2004 ( E )* & Testing method BS EN ISO 6U9Z_1;2016 810 Standard

Notes:-Notes:-Conditionsofreceivedsamples:Cood. ""'------
- t pon your onll tcnsile rcst w|ls crt.ricd out without cvaluation According to above mentioned standard On yourprovided three samples ofblack steelstage sections (.:JjU_Ctri, ; of pipe Oilmeterlr.r,on'"""'O ri,.U"*,of3.0 mm consists ofone stnndard al
Ioad tesr was carried out without 

""r1,1-T^"-t:1g::l 

and onesample ofsteel platform ; and also only breaking
diameter 3g mm. 

luanon on your provided sample of Universal Jacl< assembly of outside
* The above mentioned standard is out ofJAS & UKAS accreditation scopes."" As stated in your letter.

f git<ur .r, r, * ) Ly{K p-J! -l"-n Jt rt-i{r aj* : WJS. _

wc;*.14

NO. RSSPMPB02 tssue 5 REV. 1t.7
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Test Report

Sample Designation No. : 17l0ll1g/3144i
Type of Sample : Black Steel Pipe Section of Stages ( .,)ri- Cbr,i, )

Lab Report No. : lg26
Date ofend oI test : 16/12/201g

JAS
JordelaiA.d.dtabons'{cf,

;rrYl rl.r4tl pu5j
Accreditatio! U!trit

Test-004

/f^A U" a: Eng. Abdultah Huneidei Dr. Tarawneh Ahmad
i\ '' t -)..J ,. )u/', . \

Page ( 2 )of( l0 ) FORM NO. RSSPMPI302 Issue 5 REV.(l)

,'*^"",f"i,
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J-lrJl ei- Jill
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Test report is

only valid
with
division-
stamp and
srgnature

Test report
shall not be
reproduced
other than
in full,
except with
the written
approval of
the issuing
pa rty

The test
results relate
only to the
items tested

Any erasure
or attrition
in the report
will invalid it

e:JYl !ltll oLa lrr^ -.o- +tlt 1arrr^.1c,"<$ +Clt 1Arrrv l -ijL.
Tel:. +9626 5344701 Fax:+9626 5344806 P-O Box 1438Amman 11941 Jordan

Type ofTest : Tensile Test
According to : EN 12811-2 : 2004 ( E )* & Testing method BS EN ISo 6g92-1:2016 Bl0 standard

Notes:-
* The above merltioned standard is out ofJAS & UKAS accreditation scoo€s.
" 

* As stated in your le er.

Sample

Nominal
Siz,

ofPipe
Section
(lncb)

SAmpl€
Type'*

Sampl€ Dimensions
(mm)

Cross-
sectionel

(InI'')

Upper
Yield

Streogth
(ReH)

(N/mn!)

Ultimrte
Tensile

Strength
(Rtl|)

(N/mn!)

f,longation
(A)
(%)Outside

Dirmeter Thickn€ss

2 I t/2 Ledger No. I
1 .75 m Length 48.70 3.32 473.32 344 374 24.0
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Test Report

Sample Designation No. : 77101/I8/3l4lj
Type of Sample : Strip of Black Steel Pipe Section of Stages 1.r)ti- 6bLi, I

Lab Report No. : 1826
Date of end of test : l9ll2l20l8

JAS
Jdda4d &ctdtadd syst@

i)ll Jl€-r4tt pLlsi
Accreditation Uoit

Test-004

Lab Head: Ene. Abdullah Huneidei .'Managelr' Dr. Tarawneh Ahmad

: 4Lt,'v' '

r- l 
C,i_ Jtll

fil e..o

- ,ill nn )
Yr iJi " Ji<r-
i"i.llJ- irl-.1

:0.1, ;" ;:Lr

;JL{jt ll ;Jl^Jl

iJaill eltji
L+'ll Jjd

.La.i i-.;Fjkll

;liJ,,j Jl L:3 6i
. ,iiJI lr.. . -iI

Test report is
only valid
with
division-
stamp and
signature

Test report
shall not be
reproouced
other than
in full,
except with
the written
approval of
the lssuing
pa|ty

The test
results relate
only to the
items tested

Any erasure
oI attrition
in the report
will invalid it

Page ( 3 )of ( 10 ) FORM NO. RSSPMPl302 Issue 5 REV.(l)

;,.tr'lt tttll ut- lrr -.cF +q1l10frt^ 1o-<u +c1l1ofrrv'J *inLi

'leL +962 6 5344701 Fax: +962 6 5344806 P.O gox 1438Amman 11941 Jordan

Type ofTest : Tensile Test
According to : EN 12811-2 : 2004 ( E )* & Testing method BS EN rso 6892-1:2016 810 standard

Sample

Nominsl
Size

ofPipe
Section
(Inch)

Sample
Type**

Sample Mclsured
Dinlension

tmm,)

Cross-
sectional

(min')

Upper
Yield

Strength
(ReH)

(N/mIn1)

Ultimat€
Tersile

StreDgth
(RrD)

(N/rnmr)

f,longrlion
(Aeo..)

("/")
Thickncss width

J I l/2 Ledger No.2
1.15 m Length 2.78 19.94 57 .39 483 609 I 5.0

Notes:-
* The above mentioned standard is out ofJAS & UKAS accreditation scooes.*" As stated in your letter.
"** The cross-sectional area was calculated based on the outside diameter to width ofsDecimen ratio.
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Test Report

Sample Designation No. : 77l0lll8l3l447
Type of Sample : Steel Platform of Stage ( s'rri- Cri" )

Lab Report No. : 1826
Date of end ol test : 13/12/2018

JAS
Jord'nsAc6cdi6tio!sFr.D
;rJYl ,LArE l p|b.:

Accreditatloa Uait

Test-004

b Head: Ens. Abdullah Huneidei

;"r'lt tlt.t t ut4 Jrr^ -u- +Clllortr^'1u.<ti +qltior,tv'1"-ijLa
"lel +962 6 5344701 Fax: +962 6 5344.806 PO Box 1438 Amman 1 1941 .Jordan

. 
'Managei: Dr. Tarawneh Ahmad

- ,._ \ i.V4 ,'
l''\..'..

'Ji{'t

Page ( 4 )of( 10 ) FORM NO. RSSPMP1302 Issue 5 REV. (1)

r-i,Jl e-!- Jill

i ;ll iiiJ

- ,.!ll r*; Y
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iiil.r- JA\
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.tii {-J-irJl
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Test report is
only valid
with
d ivision-
stamp and
signature

Test report
shall not be
reproduced
cther than
in full,
except with
the written
approval of
the issuing
party

The test
results relate
only to the
items tested

Any s;"trru
or attrition
in the report
will invalid it

1797

Type ofTest : Tensile Test
Accordingto:EN1281l-2:2004(E)*&Testirgmethod BS EN ISO 6892-1:2016 Bto Standard

Sample
NomiBsl

Dimeffiobs
of Srmple

Sample
Type"*

Srmple lvleasured
Dimeisiotr

(mm)
Cross-

sectional

('n-')

tlpper
Yield

Str€Dgth
(ReII)

(N/nmz)

Ultimate
TeDsrle

Strergtb
(Rm)

(N/rnrn?)

f,longatioD
(Aro'.)

("/.)
Thickness widrh

4 420x1750x1.2 Platform I.l6 19.85 23.03 392 404 r9.0

NOtes:-
* The above mentioned standard is out of JAS & UKAS accreditation scoocs.
"" As stated in your letter.



6
@

i1(lJl 1+-l'll ;r- ^ill
Royal Scie ntific Society

Test Report

Sanple Designation No. : 17l0lll8/31447
Type of Sample : Hollow Threaded Universal Jack Assembly

Lab Report No. : 1826
Date of end of test z l3ll2/2018

Ene. Abdullah Huneidei

J.i L..--iJ .'-Ji:

.l.rJl 
C.r- JjJl

f*ill dAJ

rJill t-+ 1

vlij- Js.:^t

.nlJ. irt+
:rrll& i$'

iJq- l sJi-Jl

{.FAill CJlr;
Lr,lr #,.r

tn i-J".jJl

J:Jrj Jl !-:S 6i
fJiilllir sj+

Test report is
only valid
with
division-
stamp and
signature

Test report
shall not be
reprodu€ed
other than
in full.
except with
the written
approval of
the isuing
party

The test
results relate
only to the
items tested

Any erasure
or attrition
in the report
will invalid it

Page ( 5 )of ( 10 )

6.,JYf tlCtlat* lrr y..r- +{lf I ortt{'loA$ +tlt I 6rrtv' l .iL.
fel +962 6 5344701 Fax: +962 5 53,44I!06 P.O 8ox t438 Amman 11941 Jo.dan

FORMNO. RSSPMPI3o2 Issue 5 REV. (1)

Type of Test : Breaking Load Test
According to: T€sting method BS EN ISO 6892-I:2016 Bl0 Standard

Breakage occurred in the male part
( with outside threaded area ) ofJack

as shovr'n in the attached

Lab Head :
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Test Report

Sample Designation No. : 17/01/18/31447

Type of Sample : Black Steel Pipe Sections of Stages ( e'ir.i- Cfti" )

Lab Report No. : 1826
Date of end of test : 19/12/2018

/3^on*o

,X
Page (

6.r'tt t tr:t dl-a lrf^ s.o- +l1f1orrJ^'l1JXU +lIflorrrv'l-nL.
Tel: +962 5 5344701 Faxi +962 6 5344806 P-O Box 1438 Amman 11941 Jordan

: Eng. Abdullah Huneidei /w^n g"rt D[. Tarawneh

4b'^'iVt'
)/ \ /

J$ . --ilt s!'ir

r- rcj-cl
i.ill t'^r

' 'iiJl i-.- f
rti3.. .5:.,
inlJ- irl-i

:a"rt;":+r
;Jq:! ;Ji-.Jl

u--ille.SLii
i.i.-Jl . E !

l,.ii i-J'-!.ll

J!r,s Jl!!i3 19i

- ,ill lJ.l . -iI

Test report is

only valid
with
division-
stamp and
sagnature

Test report
shall not be
reproduced
other than
in full,
except with
the written
approval of
the issuing
party

The test
results relate
only to the
items tested

Any erasure
or attrition
in the report
will invalid it

6 )of ( l0 ) FORM NO; RSSPMPI302 Issue 5 REv.(1)

Type ofTest : Picture of Black Steel Pipe Sections ofstages ( &yti' CLli'r ) samples
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Test Report

Sample Designation No. : l7l0ll18/31447
Type of Sanple : Steel Platform of Stage ( o'JE eu, )

Lab Report No. : 1826
Date of end of test : 19/12/2018

/ UA ne^a: Eng. Abdultah Hun€idei,\f,
Page ( 7

J.lJtl I l{rt Jt* llr -.o- +tlf 10rrr^'1o,.'<U +qlt lorltv'l.nLr
Tel: +962 6 5344701 Fax: +952 5 5344805 PO 8ox 1438 Amman 1 1 941 Jo.dan

.x" ,r*ilt.l-,1:

.Lrr.ll c.l- rill
r.ijl fjrr

$iJlt-rr Y

rliF Jsi{
.nlJ- irtr

i{+|l&i+Lr
a.lq. aJ:-ll

UArill cltli
i-ii,ll Ji!.r

l.ii i-J--iJl

;|.J,r: Jl l"i.S 6i
J.J.iill lt -j+

Test report is
only valid
with
division-
stamp and
signature

Test report
shall not be
reproduced
other than
in full,
except with

' the written
approvalof
the issuing
party

The test
results relate
only to the
itemr tested

Any erasure
or attrition
in the report
will invalid it

Type ofTest : Picture of Steel Platform ofStage sample ( ottir,' CHt )

2=\,4\}i
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Test Report

Sample Designation No. : l7l0lll8/31447
Type of Sample : Hollow Threaded Universal Jack Assembly

Lab Report No. : 1826
Date of end oI t*t: l9/l2l2Dl8

/^, nuo: Eng. Abduflah Hutreidei

V
/4// \

\.rryr
<v/ \

/u^n c"r, wneh Ahmad

Jii L-r.nt P-Jii

J.l,.ll C.l- J:ll

f*ill d3.r

J,Jflle+Y
YtL- .r':"
i.iilJ. jrl+

i,aJl u. i+Lr
rJq-:,lj rJ:-ll

cF-ill cJL:l

l"n i.-J-iJl

Jli.tir rl !.iS 15i

f_J,iJl li^ s+

Ten report is
only valid
with
division-
stamp and
signature

Test report
shall not be
reproduced
other than
in full,
except with
the written
approvalof
the issuing
party

The test
results relate
only to the
items tested

Any erasure
or attrition
in the report
will invalid it

Page ( 8 )of ( I0 )

J.'Jl Il{tl a,L- lrr^ y.o- +qlf1orrl^.1u.su +{lf1ortlv.l.jitr
Tel: +952 6 53.44701 Fax +962 5 5344805 P.O Box 1438 Amman t1941Jordan

Type of rest : Picture of Hollow Threaded universal Jack Assembly sample Before the Test
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Test Report

Sanple Designation No. : 17 t0lll8t3l447
Type of Sample : Hollow Threaded Universal Jack Assembly

Lab Report No. : 1826
Date of end of test t 19/12/2018

( 9 )of (

'Jai rF-ill .Ji;

,br-Jl e.iJijl
f-nl f3J

r.!,tll e-+ Y

tllFJ6i{
UilJ- jrl+

i{5Jl cr. i-&,
r.'k !J rJ:-il

!^xt eltn
ir.ajt Jt j

!n i-JEiJl

LliJri Jl .t.iS 6i
$iill lir \r+

Test report is
only valid
with
division-
stamp and
signature

Test report
shall not be
reproduced
other than
in full,
except with
the written
approval of
the issuing
party

The ten
results relate
only to the
items tested

Any erasure
or attrition
in the report
will invalid it

t.l,'Yl I lCrt Jl,* ttf .1gc *{1

FORM NO. RSSPMPI3O2 Issue 5 REV.(l)

lt l 4frlv.l *iitr

Type of Test : Picture of Ilollow Threaded Universal Jack Assembly Sample
( During the test on tensile testing machine )

Notes:-

Ilead : Eng. Abdullah Huneidei rlur2iry"',i ^^'

ffi
Tel: +952 6 5344701 Fax: +962 6 53i14806 Amman 11941 Jordan
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Test Report

Sample Designation No. : 17101/18/31447
Type of Sample : Ilollow Threaded Universal Jack Assembly

Lab Report No. : 1826
Date of end oI test z l9ll2l20l8

/tlrv nu a t Eng. Abdullah Hutreidei

\ r-z

)f\
Page ( to )af@,\

J.b!t I ttrl nL- trr ..,.o. *{1f 1 ortr^.l !r..sti +tlt 1 6rrtv. l .nL.

Tel: +962 6 53,14701 Fax +952 6 5344806 P.o 8ox 1438 Amman ll94l Jordan

FORM NO. RSSPMP1302 Issue 5 REv. (l)

+i .r-iltr-.,:i:

,.'.rrll e.i- ill
f."nl er'J

- .lijl ,i.J. Y

tlij- .5.ic
-_.. . I

iarll;r::Lr
;Jq-Ll, sJ:-Jt

L6-iJt CJttl
: rr- rl Jli.;

Lii i,J,-ill

ibJrj Jl L.< 6l
J{Jijll lj. ir+

Test report is
only valid
with
division-
stamp and
signature

Test report
shall not be
reproduced
other than
in full,
except with
the written
approvalof
the issuing
pany

The ten
results relate
only to the
items tested

Any erasure
or attrition
in the report
will invalid it

10'E

Type of Te.st : Picture of Hollow Threaded Universal Jack Assembly Sample
( After the test showing fracture ( breakage) area )

W,ffi-


